SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

Appendix F. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Andy Yang, Karl Hou and Steven Wu
Relative Humidity : 50~60%
<Antenna A>
Band 4 5725~5850MHz
WIFI 802.11ax HE20_Partial 26 (Harmonic@ 3m)
WIFI Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7715 51.02 -22.98 74 65.33 36.66 14.78 | 65.75 | 400 205 P H
7715 46.29 -7.71 54 60.6 36.66 14.78 | 65.75 | 400 205 A H
802.11ax
11570 47.42 -26.58 74 57.13 38.99 1752 | 66.22 - - P H
HE20
17355 47.38 -20.82 68.2 52.95 38.76 21.7 66.03 - - P H
Partial 26/4
7715 56.13 -17.87 74 70.44 36.66 1478 | 65.75 | 311 172 P \Y,
CH 157
7715 52.86 -1.14 54 67.17 36.66 1478 | 65.75 | 311 172 A \Y
5785MHz
11570 47.97 -26.03 74 57.68 38.99 1752 | 66.22 - - P V
17355 47.65 -20.55 68.2 53.22 38.76 21.7 66.03 - - P V
7770 51.14 -17.06 68.2 65.12 36.84 1491 | 65.73 - - P H
11650 47.58 -26.42 74 57.41 38.8 17.59 | 66.22 - - P H
802.11ax
17475 48.28 -19.92 68.2 53.45 38.97 21.76 65.9 - - P H
HE20
H
Partial 26/8
7770 53.39 -14.81 68.2 67.37 36.84 1491 | 65.73 - - P \Y
CH 165
11650 47.59 -26.41 74 57.42 38.8 17.59 | 66.22 - - P \Y
5825MHz
17475 48.54 -19.66 68.2 53.71 38.97 21.76 65.9 - - P \Y,
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: Fl-10f2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

Band 4 5725~5850MHz
WIFI 802.11ax HE8O_Full (Harmonic@ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
7704 51.99 -22.01 74 66.36 36.62 14.76 65.75 381 174 P H
7704 46.61 -7.39 54 60.98 36.62 14.76 65.75 381 174 A H
802.11ax 11550 47.6 -26.4 74 57.26 | 39.05 | 1751 | 66.22 - - P | H
HES8O Full 17325 48.39 -19.81 68.2 54.09 38.67 21.69 66.06 - - P H
CH 155 7704 56.06 -17.94 74 70.43 36.62 14.76 65.75 311 172 P \%
S775MHz 7704 53.03 | -0.97 54 67.4 36.62 | 1476 | 6575 | 311 | 172 | A | V
11550 48.24 -25.76 74 57.9 39.05 17.51 66.22 - - P \%
17325 48 -20.2 68.2 53.7 38.67 21.69 66.06 - - P \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: F1-20f 2




ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

<Antenna C>

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7715 56.23 -17.77 74 70.54 36.66 14.78 | 65.75 | 101 281 P H
7715 53.39 -0.61 54 67.7 36.66 1478 | 65.75 | 101 281 A H
802.11ax
11570 47.93 -26.07 74 57.64 38.99 17.52 | 66.22 - - P H
HE20
17355 47.48 -20.72 68.2 53.05 38.76 21.7 66.03 - - P H
Partial 26/4
7715 53.95 -20.05 74 68.26 36.66 1478 | 65.75 | 304 109 P \Y
CH 157
7715 50.55 -3.45 54 64.86 36.66 14.78 | 65.75 | 304 109 A \Y,
5785MHz
11570 47.91 -26.09 74 57.62 38.99 17.52 | 66.22 - - P \Y
17355 48.54 -19.66 68.2 54.11 38.76 21.7 66.03 - - P \Y,
7770 53.55 -14.65 68.2 67.53 36.84 1491 | 65.73 - - P H
11650 47.84 -26.16 74 57.67 38.8 17.59 | 66.22 - - P H
802.11ax
17475 49.3 -18.9 68.2 54.47 38.97 21.76 65.9 - - P H
HE20
H
Partial 26/8
7770 52.46 -15.74 68.2 66.44 36.84 1491 | 65.73 - - P \Y,
CH 165
11650 47.92 -26.08 74 57.75 38.8 17.59 | 66.22 - - P \Y
5825MHz
17475 49.88 -18.32 68.2 55.05 38.97 21.76 65.9 - - P V
\Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number :F2-10f4

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

Band 4 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
7704 56.2 -17.8 74 70.57 36.62 14.76 65.75 103 281 P H
7704 53.89 -0.11 54 68.26 36.62 14.76 65.75 103 281 A H
802.11ax 11550 47.98 |-26.02 74 57.64 | 39.05 | 1751 | 66.22 - - P | H
HES8O Full 17325 48.71 -19.49 68.2 54.41 38.67 21.69 66.06 - - P H
CH 155 7704 54.54 -19.46 74 68.91 36.62 14.76 65.75 316 109 P \%
S775MHz 7704 51.19 | -2.81 54 65.56 | 36.62 | 14.76 | 6575 | 316 | 109 | A | V
11550 47.97 -26.03 74 57.63 39.05 17.51 66.22 - - P \%
17325 48.56 -19.64 68.2 54.26 38.67 21.69 66.06 - - P \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : F2-20f 4

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : F2-30f4
FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 7715 5623 |-17.77| 74 7054 | 36.66 | 1478 | 6575 | 101 | 281 | P | H
CH 149
5745MHz 7715 53.39 -0.61 54 67.7 36.66 14.78 65.75 101 281 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 7715MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 36.66(dB/m) + 14.78(dB) + 70.54(dBuV) — 65.75 (dB)

=56.23 (dBuV/m)

2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

=56.23(dBuV/m) — 74(dBuV/m)

=-17.77(dB)

For Average Limit @ 7715MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 36.66(dB/m) + 14.78(dB) + 67.7(dBuV) — 65.75 (dB)

=53.39 (dBuV/m)

2. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 53.39(dBpV/m) — 54(dBuV/m)

=-0.61(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868 Page Number : F2-40of 4
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

Appendix G. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Andy Yang, Karl Hou and Steven Wu
Relative Humidity : 50~60%
<Antenna A>
Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)
WIFI Band 4 5725~5850MHz Harmonic @ 3m
ANT 802.11ax HE20 Partial 26/4 CH157 5785MHz
5+4 Horizontal Vertical
:;ZF,I - PRk ::; L PRk
e, = e
Peak
Avg.
TEL : 886-3-327-0868 Page Number : Gl-10of6

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CH157 5785MHz

5+4

Horizontal

Vertical

A (@BuVim) Date: 202210.11

VG54

14470 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14437, 14439, 14491, 14403, 14495, 14497, 14

) Date: 20221011

| Ave 54|

14470 14473, 18475, 14ATT. 14479, 14451, 1445, 14455, 14457, 14439, 14491, 14493, 14495 14497 14500

17.7G
~18G
Avg

VG54

7760 17730, 17750. 1770, 17790, 17810, 17630 17850, 17670, 17890, 17910, 17930, 17950, 17970, 13

Frequency (MH2)
$03CHI6-HY.

+ AV6_54 3m 9120D_1522_220310 HORIZONTAL
:Peak

Frequency () Frequency (MHz)
$03CHI6-HY. 03CHI6-HY
: AV6_54 3m 9120D_1522_220310 HORIZONTAL AV6_54 3m 9120D_1522_220310 VERTICAL
+Peak Peal
) (@BuVim) Date: 20221011 ) Date: 20221011

7700 17730, 17750, 17770, 17790, 1710, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17870, 13000

Frequency (MHz)
03CHI6-HY

+ AV6_54 3m 9120D_1522_220310 VERTICAL
peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : G1-20f 6




FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH165 5825MHz

5+4

Horizontal

Vertical

Peak

Avg.

Date: 2022.10.09

e . e B B B
= B TSRS R
M

|

PEAK(UNI]

AVG

12000,
Frequency (MHz)

14000, 16000, 18000

+ PEAK(UNIT) 3m 9120_1522_220310 HORTZONTAL

el (dBuvim)

Date: 20221009

ol b e

1

e

PEAK(UNI]
']

VG54

0006000, 10000,

Condition
Defector Peak

03CHI6-HY

12000,
Frequency (M)

PEAK(UNTT) 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: G1-30f 6




ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH165 5825MHz

5+4

Horizontal

Vertical

A (@BuVim) Date: 202210.11

VG54

14470 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14437, 14439, 14491, 14403, 14495, 14497, 14

) Date: 20221011

| Ave 54|

14470 14473, 18475, 14ATT. 14479, 14451, 1445, 14455, 14457, 14439, 14491, 14493, 14495 14497 14500

17.7G
~18G
Avg

VG54

7760 17730, 17750. 1770, 17790, 17810, 17630 17850, 17670, 17890, 17910, 17930, 17950, 17970, 13

Frequency (MH2)
$03CHI6-HY.

+ AV6_54 3m 9120D_1522_220310 HORIZONTAL
:Peak

Frequency () Frequency (MHz)
$03CHI6-HY. 03CHI6-HY
: AV6_54 3m 9120D_1522_220310 HORIZONTAL AV6_54 3m 9120D_1522_220310 VERTICAL
+Peak Peal
) (@BuVim) Date: 20221011 ) Date: 20221011

7700 17730, 17750, 17770, 17790, 1710, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17870, 13000

Frequency (MHz)
03CHI6-HY

+ AV6_54 3m 9120D_1522_220310 VERTICAL
peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : Gl-40f6




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FRIN1011-01E

Band 4 5725~5850MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

5+4

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 2022-10-11

B e e s oSS L B S b B o

PEAK(UNI)

A6 54

e T s e

S — L ———

300
200
100
9005000, 0000 2000 14000, T6000. 8000
Frequency (MHz)
site +03CHI6-HY
Condition +PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL
Detector +Peak

Date: 2022-10-11

1300
1200
o
1000
904
w0

oo A ]

600]

PEAK(UND|

6 54

509 A A

400
304
200
00

. ——— S ————

0008000,

Site
Condition
Detector

10000,

03CH16-HY

2000, 4000, 16000,
Froquency (MHz)

PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: G1-50f 6



ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

5+4

Horizontal

Vertical

A (@BuVim) Date: 202210.11

VG54

14470 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14437, 14439, 14491, 14403, 14495, 14497, 14

) Date: 20221011

| Ave 54|

14470 14473, 18475, 14ATT. 14479, 14451, 1445, 14455, 14457, 14439, 14491, 14493, 14495 14497 14500

17.7G
~18G
Avg

VG54

7760 17730, 17750. 1770, 17790, 17810, 17630 17850, 17670, 17890, 17910, 17930, 17950, 17970, 13

Frequency (MH2)
$03CHI6-HY.

+ AV6_54 3m 9120D_1522_220310 HORIZONTAL
:Peak

Frequency () Frequency (MHz)
$03CHI6-HY. 03CHI6-HY
: AV6_54 3m 9120D_1522_220310 HORIZONTAL AV6_54 3m 9120D_1522_220310 VERTICAL
+Peak Peal
) (@BuVim) Date: 20221011 ) Date: 20221011

7700 17730, 17750, 17770, 17790, 1710, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17870, 13000

Frequency (MHz)
03CHI6-HY

+ AV6_54 3m 9120D_1522_220310 VERTICAL
peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : G1-6 of 6




ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

<Antenna C>

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 26/4 CH157 5785MHz

5+4 Horizontal Vertical
209 PEAK(UNE) 09 PEAK(UNI)
oo L L AL 1L 1 1 | 700 [ LI LT St } E— i
60| G 54 60.9) AVG_54]
500 ST R R P e - LY oo Iy resem———— DS S PSS
-
Condition : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
Detector : Peak Detector : Peak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : G2-10f6
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 26/4 CH157 5785MHz

5+4 Horizontal Vertical

A (@Buvim) Date: 2022-10.08 evel (@BuVim) Date: 2022.10.08
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 a0
700 700
609 W 54 e G 54
500 504
400 e N E A S e ey | L o e IR NN e e s e e
300 300
200 200
109 100
4470 14473, 14475, 1A4TT, 14AT9. 14451, 14483, 144T5, 14457, 14405, 14401, 14453, 14495, 14497, 1450 V4470 14ATS. 14AT5. TA4TI. 1AATO. 14401, 14483, 14455, TA4TT. 14459, 14491, 14490, 14495, 14497, 14500

Frequency (Hz)

Frequency (MHz)
Site +03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
14 47G Detector. +Peak Detector Peak
1 (dBuVim) Date: 20221008 evel (dBuV! Date: 20221008
1300 1300
1200 1200
100 110,
1000 1000
90.0) 00|
30.0) 800
700 700]
600 VG 54 600 AVG 54
500 50|
B e R e e e e s B s B === B B B e e e "
300 300]
200 200
100 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 1801 7700 17730, 17750, 17770, 17780, 17610, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
Detector +Peak

17 . 7G Detector Peak
~18G
Avg

TEL : 886-3-327-0868 Page Number 1 G2-20f6
FAX : 886-3-327-0855
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Report No. : FR1IN1011-01E

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/8 CH165 5825MHz

5+4

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 20221012

PEAK(UNI)

AR A——} =

1 AVG

s P Tt P e SR -2

site
Condi

0006000, 70000, 12000,

Frequency (MHz)
+03CH16-HY

ition + PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL

Detector +Peak

14000, 76000, 5000

evel @BuVim)

Date: 20221012

1300
1200
o)
1000
904
a0

00—

s00)

PEAK(URI)
2|

L)

L P T e

400
304
200
100

site
Condition
Detector

70000, 12000, 4000,
Frequency (MHz)
+03CHI6-HY

+ PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
+Peak

6000,

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. G2-30f 6



ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 26/8 CH165 5825MHz

5+4 Horizontal Vertical

A (@Buvim) Date: 2022-10.08 evel (@BuVim) Date: 2022.10.08
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 a0
700 700
609 W 54 e G 54
500 504
400 e N E A S e ey | L o e IR NN e e s e e
300 300
200 200
109 100
4470 14473, 14475, 1A4TT, 14AT9. 14451, 14483, 144T5, 14457, 14405, 14401, 14453, 14495, 14497, 1450 V4470 14ATS. 14AT5. TA4TI. 1AATO. 14401, 14483, 14455, TA4TT. 14459, 14491, 14490, 14495, 14497, 14500

Frequency (Hz)

Frequency (MHz)
Site +03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
14 47G Detector. +Peak Detector Peak
1 (dBuVim) Date: 20221008 evel (dBuV! Date: 20221008
1300 1300
1200 1200
100 110,
1000 1000
90.0) 00|
30.0) 800
700 700]
600 VG 54 600 AVG 54
500 50|
B e R e e e e s B s B === B B B e e e "
300 300]
200 200
100 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 1801 7700 17730, 17750, 17770, 17780, 17610, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
Detector +Peak

17 . 7G Detector Peak
~18G
Avg

TEL : 886-3-327-0868 Page Number : G2-40f6
FAX : 886-3-327-0855
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Report No. : FR1IN1011-01E

Band 4 5725~5850MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

5+4 Horizontal Vertical
00
.
o
800 PEAK(UN) PEAK(UN]
qoof LI LU LI 1 e I e iy T i
600 AVG 53] VG_54
500 ——— AT T =
o T
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
Detector : Peak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : G2-50f 6

FAX : 886-3-327-0855
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WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz

5+4 Horizontal Vertical

A (@Buvim) Date: 2022-10.08 evel (@BuVim) Date: 2022.10.08
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 a0
700 700
609 W 54 e G 54
500 504
400 e N E A S e ey | L o e IR NN e e s e e
300 300
200 200
109 100
4470 14473, 14475, 1A4TT, 14AT9. 14451, 14483, 144T5, 14457, 14405, 14401, 14453, 14495, 14497, 1450 V4470 14ATS. 14AT5. TA4TI. 1AATO. 14401, 14483, 14455, TA4TT. 14459, 14491, 14490, 14495, 14497, 14500

Frequency (Hz)

Frequency (MHz)
Site +03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
14 47G Detector. +Peak Detector Peak
1 (dBuVim) Date: 20221008 evel (dBuV! Date: 20221008
1300 1300
1200 1200
100 110,
1000 1000
90.0) 00|
30.0) 800
700 700]
600 VG 54 600 AVG 54
500 50|
B e R e e e e s B s B === B B B e e e "
300 300]
200 200
100 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 1801 7700 17730, 17750, 17770, 17780, 17610, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
Detector +Peak

17 . 7G Detector Peak
~18G
Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

Appen

dix H. Duty Cycle Plots

Antenna Band Cy?:llgz/% ) T(us) 1/T(kHz) S\étP"[inYg
5+4 5GHz 802.11a for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11a for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 Full RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 Full RU for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 26 RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 26 RU for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 Full RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 Full RU for Ant. 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HES8O Full RU for Ant. 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HES8O Full RU for Ant. 4 100.00 - - 10Hz

MIMO <Ant. 5>
802.11a 802.11ax HE20 Full RU

T e e o s o o o v

wae-_‘ Ref | Trcl\ X*valulEIEG — | Y’;Ua.,_':{_edam |__Function | Function Result | Tw,’f-_‘ Ref | Trcl\ X*valuigq — | Y*;Ua.l;l;edam |__Function | Function Result |
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ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01E

Spectrum u@:] Spectrum T
RefLevel 30.00 dém  Offset 2590 dB @ RBW 10 MHz ReflLevel 30.00 dm  Offset 25.90 dB @ RBW 10 MHz
o Att 20 dB @ SWT 10ms @ VBW 10 MHz o Att 20 dB @ SWT Sms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 20.49 dBm M1i[1] 17.71 dBm)|
a2 20400 ms 280.00 ps|
ot i3 A\l AR s b AR\t D b o e : £z H
o o v #sar N s 3‘?»"\‘%« e e R s
1.9600 ms) d " 2.40000 ms|
10 d 10 dém
0 dam: 0 di
-10 di -10 di
-20 di 20 di
30 d -30 di
-40 df -40 i
-50 di -50 di
60 d 60 d
CF 5.18 GHz 501 pts 1.0ms/ | || cF5.19 GHz 501 pts 500.0 ps/
Marker, Marker’
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 2.04 ms 20.49 dBm ML 1 280.0 ps 17.71 dem
p2| M1 1 4.96 ms -0.25 dB p2| M1 1 2.4 ms 0.26 d8
D3 M1 1 4.96 ms -0.25 dB D3 M1 1 2.4 ms 0.26 d&
i
L i ] Ready il J': ] Ready y
Spectrum T
Ref Level 30.00 dbm  Offset 25,50 d2 @ RBW 10 MHz
Att 20 B @ SWT 10ms @ VBW 10 MHz
SGL
@17k Max
" mMi[1] 21.11 dBm)|
Dz 920.0.us|
TR, | SR . A o pran oA p oyl sy s DR LS
il 7 D11 o A dB
+.4200 ms,
10 dBm:
0 dem
-10 dém:
-20 dem
=30 dem:
-40 dam:
-50 dem
-60 dem
CF 5.21 GHz 501 pts 1.0ms/
Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
" 1 920.0 ps 21.11 dém
p2| M1 1 4.42 ms -0.41d8
D3 M1 1 4.42 ms -0.41 d&
L Ji ] Ready #
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01E

MIMO <Ant. 4>

802.11a

802.11ax HE20 Full RU

Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 25,50 do @ RBW 10 MHz Ref Level 30.00 d2m  Offset 25,50 d8 & RBW 10 MHz
20dB @ SWT 10ms @ VBW 10 MHz o At 20 dB @ SWT 10 ms & VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
MI[1] 21.36 aBm| MiL1] 21.25 dBm)|
x ' NS e el AR Ao AL LS, S 4 | : gty s ottt ta s RIS
v RN U - pinste 1| e T ' D2(1] Al e 0 67 dB
1.6000 ms) 104d 1.1200 ms
0 dam 0 dam:
-10 dém -10 dém
-20 dem: -20 dem
-30 dém -30 dém
-40 dBm -40 dem
50 den 50 den
-60 dem -60 dBm
GF 5.18 GHz 501 pts 1.0ms/ CF 5.18 GHz 501 pts 1.0ms/
Marker arker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
[ 1 800.0 ps 21.36 dBm M1 1 132 ms 21.25 dBm
D2 M1 1 4.6 ms -0.49 dg D2 Mi| 1 4.12 ms -0.87 db
D3 M1 1 4.6 ms -0.49 dg D3| M1 1 4.12 ms -0.87 db
L i ] Ready il i ] Ready y
Spectrum T Spectrum ué]
Ref Level 30.00 d2m  Offset 25,90 d8 & RBW 10 MHz Ref Level 30.00 d2m  Offset 25,90 d8 & RBW 10 MHz
o At 20de @ SWT 10 ms @ VBW 10 MHz o Att 20de @ SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
[ M1l 20,70 dBm)| M1l 17.96 dBm
D3 "
z i : A NAA A Wiy e e 100 TS ! 160.00 ps|
N v GETE T e " e 655 dB| e e | pue e Y e e e
. 3.7400 ms ' 2.02000 ms
10 df 10 dl
0 dem 0 dem
-10 deém -10 di
-20 dém -20 di
-30 deém =30 di
-40 dBm -40 df
50 denr -50 di
-60 dam -60 di
GF 5.18 GHz 501 pts 1.0ms/ | [|.cF 5.19 6Hz 501 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | ¥-valug |__Function__| Function Result |
1 1 1.i4ms 20.70 dBm ML 1 460.0 s 17.96 dBm
D2 Mi| 1 3.74ms 0.55 dB p2| M1 1 2.02 ms -0.30 dB
D3 ML 1 274 ms 0.55 dB D3 ML 1 2.02 ms -0.30 dB
— —
L il Ready PETPTTTTR ™] il il Ready CECECREEEE 4
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802.11ax HE80 Full RU

v
Ref Level 30.00 dém Offset 25,90 dB & RBW 10 MHz

jo Att 20 dB & SWT 10 ms & VBW 10 MHz
SGL

|@ 1Pk Max

MI[1] 21.02 dbm)|
. st I b P Araaon gl g it AR

v o2f1] ¥ 0.54 dB
0 3.8400 ms|

| | AT TS DS

O dam

-10 dém

-20 dém

-30 dém

-40 deém

-50 dBm

-60 dBim

CF 5.21 GHz 501 pts 1.0 ms/

Marker

Type | Ref | Trc | X-value |
M1 1

Y-value | Funetion |
L3ms 21.02 dBm
p2| M1 1 3,84 ms 0.54 dB
D3 ML 1 3.84 ms 0.54 dB
-

Function Result

Ready BERRRREE i
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